
 

 

 

 

 

 

 

 

 

Date: November 2022 

 

 
 

 

 

 

 

 

Strategic Regional Water Resource Solutions: 
Annex A3 Concept Design Report  

Standard Gate Two Submission for Thames to 
Southern Transfer (T2ST)  
 

 

 



 

 

Thames to Southern Transfer 
Concept Design Report   

  T2ST-G2-REP-07 (Annex A3) 

November 2022 

 

Notice  

 

 

 

Position Statement  
• This document has been produced as the part of the process set out by RAPID for the development of the 

Strategic Resource Options (SROs).  This is a regulatory gated process allowing there to be control and 

appropriate scrutiny on the activities that are undertaken by the water companies to investigate and develop 
[...]
The potential need for a spur connection to Kennet Valley will, however, be kept under review post-Gate 2 as 
the WRSE Regional Plan is finalised. In particular, a more detailed assessment of the Newbury spur 
(approximately 2km potable spur) will be undertaken after Gate 2.  

3.4.2. South East Water supply to Basingstoke  
South East Water (SEW) and WRSE have developed an option for a spur connection from the T2ST transfer 
main to supply Northgate WSR to the south of Basingstoke at 10Ml/d and 20Ml/d capacity. While WRSE has 
modelled this option, the offtake has not been selected in the WRSE draft Regional Plan. Therefore, no 
consideration of this spur has been included as part of the T2ST concept design for Gate 2. As for the potential 
Kennet Valley spur, a spur connection to SEW will also be kept under review post Gate 2 as the Regional Plan 
is finalised.   



 
 

 

 

Atkins | T2ST Concept Design Report: Gate 2      

T2ST-G2-REP-07 (Annex A3)     Page 20 of 64 
 

3.5. Scheme Dependencies 
T2ST is dependent on the prior construction and commissioning of either SESRO or STT to provide a reliable 
water source for transfer to the Southern Water Hampshire supply area.  

For the SESRO source water for T2ST would be provided from a connection within the SESRO pumping 
station which has a proposed location to the northeast of the reservoir embankment on land to the west of the 
A34 near Drayton.  The SESRO pumping station is being designed by the SESRO SRO team to pump water 
into the reservoir from the River Thames, via a gravity tunnel connected to a new river abstraction on the south 
bank of the River Thames near Culham.  Within the SESRO pumping station space is being provided for a set 
of low lift pumps to supply raw water from the reservoir to the T2ST water treatment works, located 
approximately 300-400m north of the pumping station within the SESRO operational site area.  A treated water 
storage tank with 6hrs storage has been assumed at this stage of the design at the outlet of the water treatment 
works, consistent with standard industry practice to provide buffer storage within the transfer system.  A high lift 
pumping station would also be constructed at the SESRO site downstream of the storage tank to pump treated 
T2ST water to Hampshire.     

For the STT source scenario the same location for the water treatment works is proposed on land to the west of 
the A34 near Drayton.  The route of the proposed STT main passes approximately 2km to the north of the SESRO 
site prior to discharge to the River Thames at a new outfall near Culham. In this scenario a pipeline connection 
from the STT main into the T2ST water treatment works would be constructed. Treated water would then be 
pumped to Hampshire through the T2ST main as for the SESRO source option.  At this stage of the T2ST concept 
design no advantage has been identified in moving the location of the T2ST water treatment works closer to the 
STT main, as this would increase the T2ST transfer length. The proposed water treatment site on land to the 
west of the A34 near Drayton comprises flat open agricultural land outside of Flood risk zone 2, with construction 
access from the A34.    

Depending on the outcome of the WRSE Regional Plan there may be scope for phased construction of the T2ST 
water treatment works, where separate treatment streams could be built and commissioned to meet demand 
need within the Southern Water supply area.  There is also a possible requirement for a separate Thames Water 
water treatment works located at SESRO to increase resilience of the SWOX WRZ, although this option has not 
to date been selected by the WRSE modelling.    

Through discussion with the SESRO SRO design team it is expected that the first 2km section of the T2ST main 
from the high lift pumping station to the boundary of the SESRO site, would be constructed as part of the SESRO 
works along the east side of the reservoir between the reservoir embankment and A34. This would avoid future 
disturbance of the site on the assumption that T2ST would be constructed some years after construction of 
SESRO, dependent on the outcome of the Regional Plan.      

3.6. T2ST Scheme capacity  
Through discussion and agreement with Thames Water and Sothern Water, 50, 80 and 120Ml/d scheme 
capacities have been considered for each of the two preferred options at Gate 2 (B and C). This is considered 
to be an appropriate range of scheme capacity for T2ST at Gate 2, given the current uncertainties in the WRSE 
Regional Plan modelling as described earlier in Section 2.  This is the same range of scheme capacity as 
assessed for T2ST at Gate 1 in July 2021.  

3.7. Water Treatment  

3.7.1. Treatment location and source scenarios   
For Options B and C a new water treatment works would be required located on land to the west of the A34 
near Drayton, to fully treat the source water from either SESRO or STT prior to transfer to the Southern Water 
Hampshire supply network.    

The treatment processes required for water treatment for T2ST have been determined in accordance with the 
All Company Working Group (ACWG) Water Quality Risk Framework methodology. Full details of the adopted 
approach are set out within the T2ST Gate 2 Water Quality Assessment Report, Annex C (doc ref: T2ST-G2-
REP-06).  

The T2ST SRO preferred Options B and C may each be supplied by several different water sources, each with 
differing water quality risk profiles. These include raw water abstracted directly from SESRO or from the Severn 
to Thames Transfer (STT) SRO. Therefore, to undertake a source-to-tap water safety risk assessment, four 
water source scenarios have been defined for Gate 2 as follows, each with varying risk profiles:  



 
 

 

 

Atkins | T2ST Concept Design Report: Gate 2      

T2ST-G2-REP-07 (Annex A3)     Page 21 of 64 
 

1. Abstraction from SESRO – sourced from the River Thames at Culham at high flow. 

2. Abstraction from STT transfer – flows sourced directly from the River Severn (STT) with pipeline 
conveyance.  

3. Abstraction from STT transfer – flows sourced directly from the River Severn (STT) with canal 
conveyance. 

4. Abstraction from STT transfer – flows sourced directly from the River Severn transfer (STT) with support 
from WwTW effluent (conveyance by either pipeline or canal).  

SESRO Source (Scenario 1) 

The proposed location of SESRO is to the west of the A34 near Drayton. For water source scenario 1, stored 
water within SESRO would be abstracted from the reservoir and treated at the SESRO source prior to transfer 
to Hampshire through the T2ST transmission pipeline.  

SESRO has a planned storage capacity of between 75-150 million m3. Although the actual turnover period of 
SESRO will depend on the rate of drawdown for T2ST and other schemes, it is expected that the retention time 
in the reservoir will be sufficiently large to alter the water quality of the water at the outlet of the reservoir 
compared to the inlet of the reservoir. For example, the large retention time will allow heavy suspended solids 
such as silt to settle, reducing the expected average turbidity. However, reservoir storage can result in an 
increase in the risk of algal blooms and associated by-products.  

SESRO would be fed by the River Thames when at high flow, with discharge back to the River Thames when 
the river is at low flow to supplement other downstream SRO schemes.  

The risk assessment for source scenario 1 is informed by the Water Quality Risk Assessment (WQRA) 
produced by the SESRO SRO. Additionally, existing River Thames Drinking Water Safety Plans (DWSPs) have 
been referred to - particularly that for Farmoor WTW, which is located upstream of the proposed abstraction 
point for SESRO. 

The water quality monitoring data provided by the Gate 2 monitoring scheme provides quantifiable data from 
the River Thames, which has been used to update the T2ST Water Quality Risk Assessments for Gate 2, as 
detailed in Annex C.   

Water quality data from the River Thames monitoring scheme and updated risk assessments from SESRO will 
continue to be used to update the T2ST Water Quality Risk Assessment as the T2ST scheme design develops 
beyond Gate 2.  

STT Source (Scenarios 2, 3 and 4) 

Within the STT SRO there are a number of sources of water currently being assessed, each of which present 
different water quality risks to T2ST, including:  

• River Severn raw water transfer via pipeline (water source scenario 2) with a water quality risk profile of the 
River Severn.  

• River Severn raw water transfer via navigable canals (water source scenario 3), which may increase risks 
including pesticides, oil and fuel etc.  

• River Severn supported by treated wastewater effluent (from Minworth Sewage Treatment Works) 
described as water source scenario 4, which would be expected to increase microbiological risks. 

The STT SRO design scope includes for a pre-treatment works at Deerhurst prior to discharge to the River 
Thames to avoid water quality impacts. Further water treatment processes will be required as part of T2ST to 
treat STT water to drinking water standards prior to transfer to the Southern Water network.  

The T2ST risk assessments for the STT source scenarios have been updated based on latest risk assessment 
data provided by the STT SRO team, as detailed in Annex C. The T2ST risk assessments for the STT source 
scenarios will continue to be updated beyond Gate 2 as revised STT risk assessment data becomes available.    

Receiving areas 

T2ST will supply water to the Hampshire Southampton East WRZ, which is supplied from a combination of 
surface water sources (River Itchen) and groundwater sources. T2ST will also supply water to the Kingsclere 
WRZ and Andover WRZ which are both groundwater zones.  Hence, irrespective of the source scenario, T2ST 
will supply treated water from a new source into a combination of groundwater fed and surface water fed 
regions.  



 
 

 

 

Atkins | T2ST Concept Design Report: Gate 2      

T2ST-G2-REP-07 (Annex A3)     Page 22 of 64 
 

Changes in water source can affect aesthetic risks such as taste and odour, as well as corrosivity. These risks 
will require closer investigation during subsequent phases of work. Potential control measures include pro-
active consumer engagement, and there may also be a requirement for additional chemical conditioning prior to 
entering supply.  Further work to establish the need for, and nature of, such conditioning will be required in as 
the T2ST design is developed.  

3.7.2. Treatment processes   
Detailed information on the water source scenarios for T2ST, completed water quality risk assessments, and 
required treatment processes for each T2ST water source scenario are set out in Annex C including process 
block diagrams.     

At this stage of the design development the required treatment processes for water source scenario 1 
(abstraction from SESRO) would include: 

• coagulation and flocculation 

• dissolved air flotation (DAF) 

• rapid gravity filters (RGF)  

• granular activated carbon (GAC) filters  

• Ozonation is proposed prior to both the flocculation tanks and the GAC units to provide disinfection and 
improve coagulation of particles  

• Ultraviolet disinfection units and chlorine contact tanks would be required at the end of the treatment to 
provide full disinfection to the treated water before entering the supply network 

• Sludge thickening using lamellas and disposal to sewer 

 For the STT water source scenarios, scenario 2 (STT pipeline conveyance) has the same treatment process 
as scenario 1 for SESRO as shown above.  Scenario 3 (STT canal conveyance) includes high rate lamella 
clarifiers instead of dissolved air flotation.  

Water source 4 with planned support from Minworth STW effluent requires additional treatment due to elevated 
Bromide concentrations, microbiological risks, and increased risks of endocrine disrupting compounds from 
pharmaceutical and personal care products. The treatment process for water source 4 is similar to Scenario 3 
but excludes ozonation to avoid potentially high levels of Bromate being generated from oxidised Bromide. PAC 
dosing and Ultrafiltration (UF) membrane filtration may also be required for water source 4 subject to further 
investigation as detailed within Annex C.   

3.7.3. Wastewater discharge   
Whilst a proportion of the supernatant from the sludge process can be recycled through the works, it would be 
difficult to recycle all of the wastewater from the water treatment process.  At this stage of the concept design it 
has been assumed that a 200mm diameter sewer connection from the T2ST water treatment works to 
Abingdon STW would be required to transfer thickened sludge from the lamellas for treatment.  The thickened 
sludge from the Lamella Thickeners would be expected to be 3% w/w dry solids, producing maximum a 
thickened sludge flow rate of around 70 m3/day (0.07Ml/d) for the 120Ml/d T2ST option.  In outline design in 
may be possible to avoid a sewer connection by dewatering the sludge to (say) 20% w/w dry solids with a 
centrifuge and exporting the sludge cake by road. A cost-benefit analysis for wastewater handling options will 
be required as the design progresses to confirm the optimal disposal route.   

3.7.4. Invasive Non-Native Species (INNS)   
As the raw water from SESRO or STT will be fully treated at source to drinking water standards, all organic 
content from the source water will be removed during the treatment process.  There will therefore be no 
operational risk of INNS transfer along the T2ST main between the Thames and Southern supply areas.  

3.8. Conveyance 
For the preferred T2ST Options B and C, preliminary pipeline routes and sites for pumping stations and break 
pressure tanks have been identified for the conveyance elements of the concept design, as detailed within the 
following section.     



 
 

 

 

Atkins | T2ST Concept Design Report: Gate 2      

T2ST-G2-REP-07 (Annex A3)     Page 23 of 64 
 

3.8.1. Pipeline route selection 
As set out above in Section 1.4, a route and site selection process has been undertaken to establish preferred 
route corridors for both preferred Options B and C.  This work is documented within the Route and Site 
Assessment - Preferred Option Report, Annex A2 (doc ref: T2ST-G2-REP-02). 

The route and site selection process included a multi-stage approach using a web-based GIS system to map 
designated sites and key constraints.  A number of exclusionary criteria were then applied to avoid and take 
account of key constraints and designations to define potential pipeline corridor sections for assessment.  
Designations and constraints included ancient woodlands, SSSIs, SACs, SPAs, scheduled ancient monuments, 
development land and existing built infrastructure such as roads, railways, towns and villages.  The preferred 
pipeline route corridors for Option B and C, as determined from the route and site selection process, is shown 
above in Figure 1.3 and Figure 1.4.   

At this stage of the concept design the identified pipe route corridors are preliminary and further work will be 
required after Gate 2 to establish the final preferred T2ST option, including definition of the red line boundary, 
land referencing and environmental impact assessment to support the planning application.  Further detail on 
the next steps beyond Gate 2 are set out in Section 9.  For the Gate 2 concept design preliminary pipeline 
centrelines within the preferred route corridors were also developed using the GIS web-based tool in order to 
derive pipe lengths for cost estimating purposes and to enable hydraulic analysis of the transfer system.  The 
pipe lengths for Option B and C are set out in Table 3-2 and Table 3-3, showing section lengths between 
pumping stations (PS) and break pressure tanks (BPT), for the main transfer pipeline between the water 